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Test Report No.  : 14-01153 

Project no. : 3156499 

Client  : JAGO AG  

 Ingersheimer Str. 12, D-70499           

Stuttgart-Weilimdorf, Germany 
  

Supplier   : WENZHOU SHENGEN NONWOVEN CO.,LTD 

Date of order   : 2014.09.03 

Product   : NONWOVEN GARMENT BAG 

Model   : KLDS01 

Test Requested   : As the client required, to determine the AZO compounds 

content of the sample(s). 

Test Method   : With reference to EN 14362-1:2012, Analysis was 

performed by GC-MS. 

Result  : Please refer to next page(s). 

Conclusion   : Based on the analysis on the submitted samples, the test 

results do comply with the AZO requirement stated in 

REACH Annex XVII (entry 43). 

Testing Period   : 2014.09.03— 2014.09.09 
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Signed for and on behalf of 

DEKRA Testing and Certification (Shanghai) Ltd 

 

                                                                                                                          

 

Zhang Ting                                                                                             Leaf Liu 

Project Manager                                                                                     Test Engineer 

Attention: Please note that every statement made in this report is only valid for the samples tested and 

reported herein. The test result can be used by client as quality control. This report shall not be reproduced 

except in full, without the written approval of the testing laboratory. 

Picture of the product: 
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TEST RESULTS  

 
AZO 

Remark: ** The Limited value is based on REACH Annex XVII (entry 43). 

 

Note :   1) MDL = Method Detection Limit. 

 2) N.D. = Not detected, less than MDL. 

 3) * Test result was carried out in lab accredited by Dekra. 

 

Test Items MDL 
(mg/kg) 

Test Results 

(mg/kg) 

Limited 

Value** 

(mg/kg) 

 

CAS NO. prohibitive aromatic amines 1# 

92-67-1 4-Aminobiphenyl 5 N.D. 30 

92-87-5 Benzidine 5 N.D. 30 

95-69-2 4-Chloro-o-toluidine 5 N.D. 30 

91-59-8 2-Naphthylamine 5 N.D. 30 

97-56-3 O-Aminoazotoluene 5 N.D. 30 

99-55-8 5-nitro-o-toluidine 5 N.D. 30 

106-47-8 4-Chloroaniline 5 N.D. 30 

615-05-4 4-methoxy-m-phenylenediamine 5 N.D. 30 

101-77-9 4,4′-methylenedianiline 5 N.D. 30 

91-94-1 3,3′-Dichlorobenzidine 5 N.D. 30 

119-90-4 3,3′-Dimethoxybenzidine 5 N.D. 30 

119-93-7 3,3′-Dimethylbenzidine 5 N.D. 30 

838-88-0 4,4′-methylenedi-o-toluidine 5 N.D. 30 

120-71-8 P-Cresidine 5 N.D. 30 

101-14-4 4,4′-Methylene-bis-(2-Chloro-aniline) 5 N.D. 30 

101-80-4 4,4′-oxydianiline  5 N.D. 30 

139-65-1 4,4′-Thiodianiline 5 N.D. 30 

95-53-4 O-Toluidine 5 N.D. 30 

95-80-7 4-methyl-m-phenylenediamine 5 N.D. 30 

137-17-7 2,4,5-Trimethylaniline 5 N.D. 30 

60-09-03 4-Aminoazobenzene 5 N.D. 30 

90-04-0 O-Anisidine 5 N.D. 30 
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Test item Description  

 

1# Black fabric 

 
 

  ---End of Report--- 

 

 

 


